Lakken Smede- & Maskinvaerksted A/S O

Egeve] 41 - 9480 Lakken - TI. 98 99 14 75 - Fax 98 99 24 27 STEYR KOMLER
wwnw.lsm-dlesel.dic - Em@Ism-diesel.dk

Spare parts catalog- Yanmar engines

(A)=4JH3-HTE
(B)=4JH3-DTE



YOOR4761

Fig.1.CYLINDER BLOCK

yoor4761  1.CYLINDER BLOCK
(A)=4JH3-HTE (D)=
(B)=4JH3-DTE (E)=
(c)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY
®w ® © O ®» @
1 1 729693-01560 CYLINDER BLOCK 11
4 3 124160-01910 PLUG PT1/4 2 2
5 3 171051-01921 PLUG 11
6 3 23876-010000 PLUG PT1/8,SCREW 1 1
7 3 23876-030000 PLUG PT3/8,SCREW 101
8 3 27225-100140 PLUG 10X14 11
I 8-1 3 119309-01810 PLUG 1 1
(A=E/#22099) (B=E/#31705)
9 3 27231-500000 PLUG 50 11
| 91 3 129001-01250 PLUG 50 11
(A=E/#20511) (B=E/#30479)
10 3 27241-120000 PLUG 12 22
11 3 27241-300000 PLUG 30 8 8
12 2 23414-100000 GASKET 10, ROUND 11
13 2 23887-100002 PLUG 10 11
14 2 129150-02020 BOLT, METAL CAP 10 10
17 2 129150-02800 MAIN METAL 5 5
|17l 2 129690-02800 MAIN BEARING 5 5
(A=E/#20929) (B=E/#30857)
20 2 129150-02930 METAL, THRUST 2 2
23 2 129795-02411 BUSH, CAMSHAFT 11
24 2 129795-01950 PIPE, KNOCK L=18 2 2
25 2 22312-080160 PARALLEL PIN 8X 16 2 2
26 2 22351-060012 SPRING PIN 6X12 22
27 2 22351-030010 SPRING PIN 3X10 4 4
28 1 128371-01800 COCK ASSY 1/4 11
29 1 124460-77680 RETAINER 11
30 1 129693-01330 GASKET,(NON-ASB.) 1 1
31 1 23061-070300 PIPE 7X 300 101
32 1 129553-39650 NOZZLE 4 4
33 1 23857-030000 JOINT BOLT 3 4 4
34 1 129150-02870 MAIN METAL US=0.25 5 5
| 341 1 129690-02870 MAIN METAL 0.25 U.S 5 5
(A=E/#20929) (B=E/#30857)
37 1 129150-02940 METAL, THRUST.25(2PIE 2 2
40 1 129150-01200 STUD, CYL. HEAD 18 18

a

42

1

(A=FROM 1ST)

1

23414-120000

23887-120002

GASKET 12, ROUND

(B=FROM 1ST)

PLUG 12,HEX.

42-1

1

(A=FROM 1ST)

124160-01910

PLUG PT1/4

(B=FROM 1ST)

Remarks
(1)UNDER SIZED(U.S=0.25)PART.
(2)OVER SIZED(O.S=0.25)PART.

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4761 Yoor4761  2.GEAR HOUSING

. (A)=4JH3-HTE (D)=
Fig.2.GEAR HOUSING (B)=4JH3-DTE (E)=
(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R

REFER TO Fig. 1

Z
C
)

() M E (F)

129673-01500 GEAR CASE
129693-01510 GASKET
129693-01520 FLANGE

129470-01531 GASKET
129470-01550 O-RING
129795-01800 SEAL, OIL

REFER TO Fig.?20

129150-01870 COVER

129150-01881 GASKET, (NON ASB.)
129795-01950 PIPE, KNOCK L=18

© 0N OB |lWw NP

23414-080000 GASKET 8, ROUND
26106-080122 BOLT M 8X 12 PLATED
26106-080162 BOLT M 8X 16 PLATED

PR
N R o

26106-080452 BOLT M 8X 45 PLATED
26106-080552 BOLT M 8X 55 PLATED
26106-080852 BOLT M 8X 85 PLATED

PR
o> w

NG B G S
Rl wnNv|fwssldvERrIEPMRIRRR
Rl wnNv|fwssldvERrIEPMRIRRR

26216-080182 STUD M 8X 18 PLATED

=
o

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4761 Yoor4761  3.FLYWHEEL HOUSING

. (A)=4JH3-HTE (D)=
Fig.3.FLYWHEEL HOUSING (B)=4JH3-DTE (E)=
(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R

REFER TO Fig.38

A B (© O E F)

129673-01600 HUSING, FLYWHEEL
129470-01620 GASKET
129795-01780 SEAL, OIL

rlw N e
N

26106-100302 BOLT M10X 30 PLATED

ok kR
ok kR

2
REFER TO Fig.5 ;

REFER TO Fig. 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4761 Yoor4761  4.MOUNTING FOOT

. A)=4JH3-HTE D)=
Fig.4.MOUNTING FOOT Eaebe o
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129673-08100 MOUNTING FOOT A 1 1
6 2 1 129673-08110 MOUNTING FOOT B 1 1
8 3 1 129673-08120 MOUNTING FOOT C 1 1
6 ‘,?% 4 1 129673-08130 MOUNTING FOOT D 1 1
G 5 1 26106-100202 BOLT M10X 20 PLATED 8 8
| 5-1 1 26106-100222 BOLT M10X 22 PLATED 8 8 N
(A=Ef#20729) (B=E/#30691)
KBW2 1 m® 6 1 26116-120302 BOLT M12X 30 PLATED 4 4
FOR KBW21 7 1 129670-08350 MOUNTING, FLEX.200 4 4
8 1 129670-08120 MOUNTING FOOT,C 1 1
9 1 129670-08130 MOUNTING FOOT,D 1 1
10 1 129673-08140 MOUNTING FOOT A 1 1
1 1 129673-08150 MOUNTING FOOT A 1 1
KBW21H
FOR KBW21

REFER TO Fig.3

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4761 Yoor4761  5.LUB.OIL SUMP

. (A)=4JH3-HTE (D)=
Fig.5.LUB.OIL SUMP (B)=43H3-DTE ®)-=
(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R

A B (© O E F)

REFER TO Fig.1

1 1 129473-01700 PAN ASSY, OIL 11
2 1 129470-01710 BRACKET 22
3 1 129470-01750 GASKET 11
4 1 23414-160021 GASKET 16 1 1
5 1 23887-160002 PLUG 16,HEX. 11
6 1 26106-080252 BOLT M 8X 25 PLATED 13 13
7 1 26106-080252 BOLT M 8X 25 PLATED 6 6
8 1 26106-080252 BOLT M 8X 25 PLATED 4 4
9 1 26106-080402 BOLT M 8X 40 PLATED 2 2
10 1 26106-080702 BOLT M 8X 70 PLATED 3 3
11 1 26106-100252 BOLT M10X 25 PLATED 4 4
12 1 129301-34830 SPACER 11
13 1 129473-34850 LEVEL GAUGE 101
14 1 129473-34880 GUIDE, DIPSTICK 11
17 1 104214-39720 BOLT, PIPE JOINT 11
18 1 22217-080000 SPRING WASHER 8 1 1
19 1 22217-100000 SPRING WASHER 10 11
20 1 23414-160000 GASKET 16, ROUND 2 2
21 1 26106-080122 BOLT M 8X 12 PLATED 101
22 1 26106-080162 BOLT M 8X 16 PLATED 11
23 1 26106-100252 BOLT M10X 25 PLATED 11
| 231 1 26106-100222 BOLT M10X 22 PLATED 1 1 N
(A=E/#20729) (B=E/#30691)
24 1 26306-080002 NUT 2 2
25 1 128170-34800 DIPSTICK, LUB. OIL
I 251 1 129670-34810 DIPSTICK, LUB. OIL 11 N
REFER TO Fig. 18 (A=E/#21559) (B=E/#31385)

2% 1 129570-34880 GUIDE, DIPSTICK 1 1
27 1 23414-160000 GASKET 16, ROUND 11
28 1 23831-100000 UNION 10 11

2SARA—INDIT
FLYWHEEL HOUSING

25

11 27

AT3v KJ
OPTIONAL

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4761 YOOR4761 6.LABEL
. A)=4JH3-HTE D)=
Fig.6.LABEL EB;:ZUHS-DTE EE)):
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
1 2 3 4 5 ®w ® © ® © @
1 1 128171-07150 LABEL 11
2 1 128296-07260 LABEL,DANGER 11
3 1 128296-07350 LABEL 11
4 1 123682-07851 LABEL, CW. TANK 1 1
I 41 1 123682-07852 LABEL, CW. TANK 11 s
CAUTION : Overcraniing :aé ;ﬁﬁﬁgﬁf:@gﬂg dEiatadidinied (A=E/#21999) (B=E/#31647)
e ‘s v damage, HU Pl Ees SBRaD. DUPRAEMT L. 1 177088-02430  LABEL

[WNever remove the cap while the englne Betore 11111ng with cool Ing watr,

(&HME.CJS BEFORE START LNG
ire

5 1 1
g v g 6 1 128296-07190  LABELLOOSE PARTS 1o
7 2 128296-07400  LABEL,DANGER 22
% P 2 128296-07420  LABEL,DANGER 11
9 2 128296-07450  LABEL,DANGER 11
@ VIR DESEL ENONE COLTD. 10 2 128296-07460 LABEL,DANGER 1 1
6 1 1 177075-02550  LABEL 11
: : I : ‘ 12 1 177073-02431  LABEL 101
8 9 10 13 1 177050-02811 LABEL 1 1
14 1 177061-02811  LABEL 11
15 1 177050-02821  NAME-PLATE,STRAINER 11
16 1 128296-07300 _ LABEL,DANGER 11
1 1 1

1 1

1

Mt o o snsih faeL. 1o o1 and conl 1 wtar 17 196630-12980 LABEL
A CAUTION Schuck that th ot s 1n nevtea
ﬂ %}ikﬁ:’ﬁejz Read ths o mmn’:.munv 18 129672-07560 LABEL, BSO2
ST SLREIR R T8IST. R DR oraIT IO,
nﬁ.“m. o, AT, % eyt fran fotatlonnt baits e 19 129673-07560 PLATE(CERTIFICATE 1
- #fou could bo sorlously Injured. b

N-HATNTENANGE
gl and oy a1 vt stop
S ContuctIng hsbicon 4nd

rasss 11 6614 wogther.Be sure 1o dlsehas
o'l RIS dra) h Sock Add ant

ion
Hoinwatar:
fain piig of tho air coolsr and discharga con

tha Instrustions given In the operation mnuel for ather
g procations

1 13 14 15
o s
b FETSIARATA. BRSSO
A A [E— EMERGEMCV BOLTS FILTER
n Red Colored Plug Clean at ever

oll change

7

[0

ENGINE FAMILY
CERTIFICATION

OHot surface
OMay cause burn

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4761 YooR4761  7.CYLINDER HEAD(4JH3-HTE)

Fig.7.CYLINDER HEAD(4JH3-HTE) (BItaH3 DTE .
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R

e

B () D) E (F)

32inc.33 ~ 44 729672-11700  HEAD ASSY, CYLINDER

1 1 1
49 5 3 26216-060202 STUD M 6X 20 PLATED 8
50 6 3 129795-11080 SEAT, SUCTION VALVE 4
7 3 129795-11090 SEAT, EXHAUST VALVE 4
10 3 23876-020000 PLUG 1/4 3
9 11 3 23876-030000 PLUG PT3/8,SCREW 4
12 3 27241-220000 PLUG 22 4
/\ REFER TO Fig.22 13 3 27241-400000 PLUG 40 2
14 2 26367-060002 NUT M 6 8
Q 15 2 129120-11100 INTAKE VALVE 4
16 2 129120-11110 EXHAUST VALVE 4
17 2 129795-11120 SPRING, VALVE 8
18 2 129795-11180 RETAINER, SPRING 8
19 2 27310-080001 COTTER 8 8
20 2 121400-11340 SEAL, VALVE STEM 4
21 2 124460-11340 SEAL, VALVE STEM 4
2 2 129150-11370 CAP, VALVE 8
23 2 26216-080222 STUD M 8X 22 PLATED 2
24 2 129693-44300 STUD BOLT 2
25 1 22351-060012 SPRING PIN 6X12 2
26 1 120130-11860 GUIDE, VALVE 4 1
27 1 129150-11810 GUIDE, VALVE 4 1
28 1 119625-11870 PROTECTOR, NOZZLE 4
| 281 1 119625-11872 PROTECTOR, NOZZLE 4 R
(A=E/#21999)
I 282 1 119625-11870 PROTECTOR, NOZZLE 4 N
(A=E/#22026)
29 1 119625-11900 RETAINER 4
30 1 119625-11880 SEAT, NOZZLE 4
31 1 129470-11920 GASKET 4
32 1 129555-11241 SHAFT ASSY, ROCKER 1
33 2 26756-080002 LOCK NUT M 8 PLATED 3
34 2 129550-11290 SHAFT, ROCKER ARM 1
37 2 129155-11260 SUPPORT, ROCKER ARM 2
38 2 129155-11270 SUPPORT, ROCKER ARM 3
39 2 129150-11280 SPRING 4
40 2 729402-11650  ARM ASSY, ROCKER 8
2 3 129150-11230 SCREW, VALVE 8
43 3 129150-11750 NUT M8XP1.0 8
a4 2 26226-080182 STUD M 8X 18 PLATED 3
| 441 2 119802-11280 STUD 3 R
(A=E/#21725)
45 1 26106-080252 BOLT M 8X 25 PLATED 3
46 1 26106-080502 BOLT M 8X 50 PLATED 7
47 1 129900-07900 LIFTER, ENGINE 2
48 1 26106-080162 BOLT M 8X 16 PLATED 4
49 1 129470-07230 LIFTER, ENGINE 1
50 1 26106-080162 BOLT M 8X 16 PLATED 2

Remarks

(1)REPAIR PART .
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR4761 Yoor4761  8.CYLINDER HEAD(4JH3-DTE)

Fig.8.CYLINDER HEAD(4JH3-DTE) (BItaH3 DTE .
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R

(A

C
)

() M E (F)

32inc.33 ~ 44 1 1 729693-11700  HEAD ASSY, CYLINDER 1
49 5 3 26216060202  STUD M 6X 20 PLATED 8
50 6 3 129795-11080  SEAT, SUCTION VALVE 4
7 3 129795-11090  SEAT, EXHAUST VALVE 4
10 3 23876-020000  PLUG 1/4 3
d 1 3 23876-030000___ PLUG PT3/8,SCREW 4
2 3 27241220000 PLUG 22 4
/\ REFER TO Fig.22 13 3 27241400000  PLUG 40 2
Q 14 2 26367-060002 _ NUT M € 8
5 2 129120-11100  INTAKE VALVE 4
16 2 129120-11110  EXHAUST VALVE 4
17 2 12979511120 SPRING, VALVE 8
18 2 12979511180  RETAINER, SPRING 8
19 2 27310080001  COTTER 8 8
20 2 121400-11340 _ SEAL, VALVE STEM 4
2 2 124460-11340  SEAL, VALVE STEM 4
2 2 129150-11370  CAP, VALVE 8
23 2 26216-080222___ STUD M 8X 22 PLATED 2
2 2 129693-44300  STUD BOLT 2
25 1 22351.060012  SPRING PIN 6X12 2

26 1 120130-11860 _ GUIDE, VALVE 4 1

2 1 129150-11810  GUIDE, VALVE 4 1
28 1 129693-11870  SEAT 4
29 1 119625-11900 _ RETAINER 4
0 1 12969311880  SEAT, NOZZLE 4
a 1 12947011920  GASKET 4
32 1 129555-11241  SHAFT ASSY, ROCKER 1
= 2 26756-080002  LOCK NUT M 8 PLATED 3
% 2 129550-11290  SHAFT, ROCKER ARM 1
a7 2 129155-11260___ SUPPORT, ROCKER ARM 2
® 2 129155-11270  SUPPORT, ROCKER ARM 3
39 2 129150-11280  SPRING 4
4 2 729402-11650 __ ARM ASSY, ROCKER 8
2 3 120150-11230  SCREW, VALVE 8
43 3 129150-11750  NUT M8XPL.0 8
4 2 26226-080182__ STUD M 8X 18 PLATED 3

. 421 2 119802-11280  STUD 3 R
(B=E/#31435)

45 1 26106-080252  BOLT M 8X 25 PLATED 3
% 1 26106-080502  BOLT M 8X 50 PLATED 7
a7 1 129900-07900  LIFTER, ENGINE 2
48 1 26106-080162 __ BOLT M 8X 16 PLATED 4
9 1 129470-07230 _ LIFTER, ENGINE 1
50 1 26106080162  BOLT M 8X 16 PLATED 2

Remarks

(1)REPAIR PART .
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR4761 YOOR4761  9.BONNET

. A)=4JH3-HTE D)=
Flg.g.BONNET EB;:ZUHS-DTE EE)):
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
—10 »n ® (€ (O B (F
1 1 129577-11350 BONNET ASSY 1 1
2 2 124160-01751 COVER/FILLER 1 1
3 2 129150-03020 COVER, BREATHER 1 1
4 2 129150-03070 BAFFLE, BREATHER 1 1
5 2 129150-03080 PLATE, SHELTER 1 1
7 2 129550-11310 GASKET, BONNET 1 1
8 2 24311-000320 O-RING 1A P-32.0 1 1
9 2 24341-000500 O-RING 1A S-50.0 1 1
10 2 26106-080162 BOLT M 8X 16 PLATED 2 2
1 1 124160-11360 KNOB 3 3
12 1 24311-000120 O-RING 1A P 12.0 3 3
13 1 129672-03090 PIPE, BREATHER 1 1
14 1 129301-03660 CLAMP 16 1 1
15 1 129410-03990 CLAMP 24 1 1
16 1 23297-160081 RETAINER 16X 8 1 1
17 1 26306-080002 NUT 1 1
18 1 121850-01910 STUD 8X12 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4761 Yoor4761  10.SUCTION MANIFOLD

. A)=4JH3-HTE D)=
Fig.10.SUCTION MANIFOLD (s pre (o
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129470-12100 MANIFOLD, AIR INTAKE 1 1
1-1 1 129698-12100 MANIFOLD, AIR INTAKE 1 1
(A=E/#20004) (B=E/#30004)
3 2 129470-12120 CAP 1 1
4 2 26476-060142 BOLT M 6X 14, TAPPING 18 18
5 1 129470-12130 GASKET 1 1
6 1 23414-100000 GASKET 10, ROUND 1 1
7 1 26106-080202 BOLT M 8X 20 PLATED 3 3
8 1 26106-100122 BOLT M10X 12 PLATED 1 1
8-1 1 23887-100002 PLUG 10 1 1

2420
EARTH FLOAT TYPE

(A=FROM 1ST)

(B=FROM 1ST)

4JH3-DTE

REFER TO Fig.28

9 1 26306-080002 NUT 2 2
10 1 123482-01900 PLUG M8
(A=E/#20004)
10-1 1 26106-080122 BOLT M 8X 12 PLATED 1
(A=E/#20021)
11 1 23414-080000 GASKET 8, ROUND 1
(A=E/#20004)
11-1 1 22190-080002 SEAL WASHER 8S 1
(A=E/#20021)
12 1 129100-77500 HEATER, AIR 11 1
13 1 129100-77510 GASKET, AIR HEATER 1 1 1
14 1 129470-77590 GASKET, (NON-ASB.) 11 1
14-1 1 129470-77590 GASKET, (NON-ASB.) 2 2 1
(A=E/#20207) (B=E/#30317)
15 1 26106-080402 BOLT M 8X 40 PLATED 4 4 1
16 1 129400-77501 AIR HEATER 11 1
17 1 129671-49990 JOINT(R3/8 11 1
18 1 194250-51660 BAND 250 2 2 1
19 1 119575-77060 RELAY,HEATER 11 1
20 1 119575-77071 CONTROLER 11 1
21 1 129671-77510 STAY,RELAY 11 1
22 1 129671-77920 WIRE,HARNESS 11 1
23 1 124616-91370 SWITCH, THERMO 11 1
24 1 26106-060122 BOLT M 6X 12 PLATED 3 3 1
25 1 26106-100162 BOLT M10X 16 PLATED 2 2 1
2 1 26716-060002 NUT 6 2 2 1
27 1 26716-080002 NUT M 8 22 1
28 1 129474-18171 BEND 11 1
29 1 129693-18450 PIPE, B.C.S. 1
30 1 129198-59540 BOLT 8, PIPE JOINT 1
31 1 23000-013000 CLAMP 13 2
32 1 23387-040800 JOINT 4- 8 1
33 1 23414-080000 GASKET 8, ROUND 2

Remarks
(1)OPTIONAL

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4761 Yoor4761  11.TURBOCHARGER

. A)=4JH3-HTE D)=
Fig.11. TURBOCHARGER Graraote (-
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY
®w ® (© O E F
1 1 129672-18001 T/C(-HTE 1
| 1-1 1 129693-18001 T/C(-DTE 1
(A=E/#21461)
1A 1 129693-18001 T/C(-DTE 1
2 1 129472-18090 GASKET 1 1
3 1 128695-44090 COCK PT1/8 1 1
| 31 1 129670-49290 COCK R1/8 ASSY 1 1
(A=E/#20381) (B=E/#30425)
4 1 171007-49400 JOINT 2 2
5 1 124460-77680 RETAINER 1 1
6 1 23061-070300 PIPE 7X 300 1 1
7 1 26703-080002 NUT M 8 4 4
8 1 129470-12301 SILENCER, INTAKE 1 1
10 2 129470-12320 BRACKET 1 1
1 2 129470-12330 ELEMENT ASSY 1 1
12 1 23000-054000 CLAMP 54 1 1
13 1 129472-13520 GASKET 1 1
14 1 129673-13550 ELBOW,WATER MIXING 1 1
15 1 129672-49090 PIPE, COOLING WATER 1 1
I 151 1 129673-49110 PIPE,CSW(D) 1 1
(A=E/#20929) (B=E/#30857)
16 1 23000-035000 CLAMP 35 2 2
| 16-1 1 129670-49500 HOSE CLIP 38 2 2
(A=E/#20955) (B=E/#30887)
17 1 22137-080000 WASHER 8, POLISHED 3 3
18 1 26703-080002 NUT M 8 3 3
19 1 129472-13500 ELBOW MIXING COMP. 1 1
21 2 129472-13560 PLUG PT3/4 1 1
22 1 129472-13520 GASKET 1 1
23 1 129472-13550 SUPPORT 1 1
24 1 129472-13560 PLUG PT3/4 1 1
25 1 129673-49060 JOINT, 45 1 1
26 1 129673-49090 PIPE, COOLING WATER 1 1
27 1 23000-035000 CLAMP 35 2 2
| 27-1 1 129670-49500 HOSE CLIP 38 2 2
(A=E/#20955) (B=E/#30887)
28 1 22137-080000 WASHER, 8 3 3
29 1 26106-080352 BOLT M 8X 35 PLATED 4 4
30 1 26703-080002 NUT M 8 3 3
31 1 128170-13600 STUD 3 3
I 32 1 22133-080000 WASHER 8 4 4

=5

PREVIOUS

%3

(A=E/#20021)

(B=E/#30075)

Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.FIG16 NO.1-1.

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4761 Yoor4761  12.TURBOCHARGER COMPONENT PART

. A)=4JH3-HTE D)=
Fig.12.TURBOCHARGER COMPONENT PART Eaebe o
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
4JH3-HTE »n ® (€ (O B (F
y | 1 1 129672-18001 TIC(-HTE 1 z
LER?EV 10US (A=Ef#21461)
2 2 XNN131572 SHAFT,TURBO. 1
3 2 XNN131578 SHELTER 1
4 2 XNN131579 BUSH, THRUST 1
5 2 XNB131008 SEAL RING,BLOW.SIDE 1
6 2 XNN131008 SEAL RING,BLOW.SIDE 1
7 2 XNN131536 SEALING 1
8 2 XNN131108 LOCK NUT 1
9 2 XNN136616 WHEEL 1
10 2 XNE924970 HOUSING,BLOWER 1
1 2 XNB134007 BOLT 6
12 2 XNN134035 BRACKET 6
13 2 XNE928726 HOUSING, TURBINE 1
14 2 XNN137007 BOLT M8 5
15 2 XNN137423 RETAINER 5
16 2 XNE923383 HOUSING,BEARING 1
17 2 XNN133208 CIRCLIP 3
18 2 XNN133022 PLATE, SEAL 1
19 2 XNN133506 METAL, FLOATING 2
20 2 XNN133596 METAL,THRUST 1
21 2 XNB133206 SCREW 4
22 2 XNB133208 SCREW(SEAL PLATE 3
23 2 XNN137055 HEAT PROTECTOR 1
4JH3-HTE | 24 - 1 )129693—18001 T/IC(-DTE 1 1 w
(A=E/#21461
4JH3-DTE 25 2 XNN131572 SHAFT,TURBO. 1 1
26 2 XNN131578 SHELTER 1 1
27 2 XNN131579 BUSH, THRUST 1 1
28 2 XNB131008 SEAL RING,BLOW.SIDE 1 1
29 2 XNN131008 SEAL RING,BLOW.SIDE 1 1
30 2 XNN131536 SEALING 1 1
31 2 XNN131108 LOCK NUT 1 1
32 2 XNN136616 WHEEL 1 1
33 2 XNE924970 HOUSING,BLOWER 1 1
34 2 XNB134007 BOLT 6 6
35 2 XNN134035 BRACKET 6 6
36 2 XNE928725 HOUSING, TURBINE 1 1
37 2 XNN137007 BOLT M8 5 5
38 2 XNN137423 RETAINER 5 5
39 2 XNE923383 HOUSING,BEARING 1 1
40 2 XNN133208 CIRCLIP 3 3
41 2 XNN133022 PLATE, SEAL 1 1
42 2 XNN133506 METAL, FLOATING 2 2
43 2 XNN133596 METAL,THRUST 1 1
44 2 XNB133206 SCREW 4 4
45 2 XNB133208 SCREW(SEAL PLATE 3 3
46 2 XNN137055 HEAT PROTECTOR 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4761 Yoor4761  13.AIR COOLER

. (A)=4JH3-HTE (D)=
Fig.13.AIR COOLER (B)=43H3-DTE ®)-=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
REFER TO Fig.?24 ) B (C) (D) E) (F)
1 1 129673-18100 INTERCOOLER ASSY 1 1
2 2 129673-18220 WATER BOX A 1 1
3 2 129673-18230 WATER BOX B 1 1
6 2 129673-18250 O-RING 2 2 w
(A=FROM 1ST) (B=FROM 1ST)
7 2 22217-080000 SPRING WASHER 8 8 8 w
(A=FROM 1ST) (B=FROM 1ST)
8 2 26106-080302 BOLT M 8X 30 PLATED 8 8 w

(A=FROM 1ST) (B=FROM 1ST)

129573-18120 GASKET
22137-080000 WASHER 8, POLISHED
23000-054000 CLAMP 54

10
11

23000-070000 CLAMP 70
26106-080202 BOLT M 8X 20 PLATED
26106-080202 BOLT M 8X 20 PLATED

12
13
14

BRO—3
COOL ING FRESH

WATER COOLER 26106-080502 BOLT M 8X 50 PLATED

26116-082002 BOLT M 8X200 PLATED
26306-080002 NUT

15

FROM

VD
TURBOCHARGER 17

129474-18151 BEND

129470-77590 GASKET, (NON-ASB.)
26106-080202 BOLT M 8X 20 PLATED

18
19
20

Qi
S 129474-18181 DUCT ASSY, AIR
23876-010000 PLUG PT1/8,SCREW

129595-18132 DUCT, AIR

21
23
24

129595-18141 HOSE, RUBBER
129595-18151 HOSE, RUBBER
129693-18150 CLAMP(AIR DUCT

25
26
27

P RrRrlrPoRrIPRrRRIPRPRIPRRIR PR
P NRlPRrRrIdMERIMMOIR AN N R
P NRlPRrRrIdMERIMMOIR AN N R

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4761 YOOR4761  14.CAMSHAFT

. A)=4JH3-HTE D)=
Fig.14. CAMSHAFT EB;:4JH3-DTE EE)):
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
REFER TO Fig. 1 ®w ® (€ O ® @
1 1 129472-14000 CAMSHAFT CMP 1 1
3 2 129150-14101 GEAR, CAMSHAFT 1 1
4 2 22512-070140 KEY 7X 14 1 1
5 2 129150-02450 METAL,THRUST(CAM 1 1
6 1 129150-14200 TAPPET 8 8
7 1 119171-14400 PUSH ROD 8 8
8 1 129150-25020 RETAINER 1 1
9 1 129150-25052 SHAFT, IDLE 1 1
10 1 129672-25100 GEAR ASSY, IDLE 1
10A 1 129693-25100 GEAR ASSY, IDLE 1
13 1 119174-25060 BOLT M8X45,COLLAR 2 2
14 1 26106-080142 BOLT M 8X 14 PLATED 2 2
15 1 129573-25090 BUSH, IDLE GEAR 1 1 1

Remarks
(1)REPAIR PART

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR4761

Fig.15.CRANKSHAFT & FLYWHEEL

FTTvav
OPTIONAL

14

ﬁ : /517

Yoor4761  15.CRANKSHAFT & FLYWHEEL
(A)=4JH3-HTE (D)=
(B)=4JH3-DTE (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129418-21000 CRANKSHAFT ASSY 1
1A 1 129698-21000 CRANKSHAFT ASSY 1
2 2 129100-01580 PARALLEL PIN 8X16 1 1
4 2 129150-21200 GEAR, CRANKSHAFT 1
4A 2 129189-21200 GEAR, CRANKSHAFT 1
5 2 22512-070140 KEY 7X 14 1 1
7 1 121111-21501 BOLT, FLYWHEEL 6 6
8 1 129574-21590 FLYWHEEL ASSY 1 1
10 2 124550-21600 RING GEAR 1 1
1 1 121850-21130 BOLT, FLYWHEEL 1 1
12 1 129693-21650 V-PULLEY 1 1
13 1 129693-21660 WASHER 1 1
14 1 129693-28010 DAMPER 1 1
I 14-1 1 129673-28010 VISCOUS DAMPER 1 1 R

(A=*2003.04)

(B=*2003.04)

15

-

22217-080000

SPRING WASHER 8

16 22512-070160 KEY 7X 16
7 26106-080162 BOLT M 8X 16 PLATED
18 177090-03500 DISC, DAMPER

19
20

26106-080162
129670-81850

BOLT M 8X 16 PLATED
FAN (FLYWHEEL

21
22
23

22217-080000
26106-080162
129673-81760

SPRING WASHER 8
BOLT M 8X 16 PLATED
DISK, DAMPER

24

N G

26106-080202

ok oo or|lor o
ok oo or|lor o

BOLT M 8X 20 PLATED

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4761

Fig.16.PISTON

4JH3-HTE

4JH3-DTE

YOOR4761 16.PISTON
(A)=4JH3-HTE (D)=
(B)=4JH3-DTE (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129673-22000 PISTON W/RINGS 4 1
I 1-1 1 129672-22000 PISTON W/RINGS 4 S 2
(A=E/#21461)
3 2 729692-22510 PISTON RING CMP 4
7 1 129673-22000 PISTON W/RINGS 4 1
9 2 729692-22510 PISTON RING CMP 4
13 1 129573-22301 PIN, PISTON 4 4
14 1 22252-000280 CIRCLIP 28 8 8
15 1 729573-23700 ROD ASSY, CONNECTING 4 4
18 2 121550-23200 BOLT, CONNECTING ROD 8 8
19 2 729150-23600 METAL, CRANKPIN 4 4
21 1 129150-23610 METAL.PIN US=0.25 4 4 3

It

Remarks

(1)OVER SIZED PART IS NOT SET UP.

(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.FIG11 NO.1-1.
OVER SIZED PART IS NOT SET UP.

(3)UNDER SIZED(U.S=0.25)PART.

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4761 YOOR4761 17.LUB.OIL COOLER

. A)=4JH3-HTE D)=
Fig.17.LUB.OIL COOLER Graraote (-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
Py % »n ® (€ (O B (F
OPTIONAL PREVIOUS 1 1 129673-33000 COOLER, LUB OIL 1 1
7 | 1-1 1 129673-33001 COOLER ASSY, LUB.OIL 1 1 R
(A=E/#21999) (B=E/#31647)
2 1 129673-33100 COOLER, LUB OIL 1 1 1
I 2-1 1 129673-33101 COOLER ASSY, LUB.OIL 1 1 R 1
(A=E/#21999) (B=E/#31647)
4 2 129673-33020 COVER A 1 1
5 2 129673-33030 COVER B 1 1
6 2 129673-33040 CORE, LUB OIL COOLER 1 1
| 6-1 2 129673-33041 CORE, LUB OIL COOLER 1 1 F 2
(A=E/#21999) (B=E/#31647)
7 3 129270-44490 SEALING 1 1 w
(A=FROM 1ST) (B=FROM 1ST)
I 7-1 3 129270-44490 SEALING 1 1 z
(A=E/#21999) (B=E/#31647)
8 2 104271-49060 JOINT 2 2
9 2 24321-000800 O-RING 1A G-80.0 2 2
10 2 26106-080252 BOLT M 8X 25 PLATED 3 3
1 2 26106-080302 BOLT M 8X 30 PLATED 1 1
12 2 129673-33130 COVER B 1 1 1
13 2 123325-49421 JOINT, PIPE 2 2 1
| 14 2 129673-33050 GASKET(OIL COOLER 1 1 w
(A=E/#21999) (B=E/#31647)
15 1 129474-33500 CLAMP 1 1
16 1 26106-080142 BOLT M 8X 14 PLATED 1 1
17 1 26106-080162 BOLT M 8X 16 PLATED 1 1
18 1 26106-080252 BOLT M 8X 25 PLATED 2 2

REFER TO Fig.3

Remarks

(1)OPTIONAL

(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.14.

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR4761

Fig.18.LUB.OIL PIPE

REFER TO Fig. 11

19

ISARA—NNDIVY
— 1 FLYWHEEL HOUSING

8 20—

REFER TO Fig.17

BEmI—5

%Ej. OIL COOLER

g /

129301-34830

SPACER

Yoor4761  18.LUB.OIL PIPE

(A)=4JH3-HTE (D)=

(B)=4JH3-DTE (E)=

(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 129472-39020 BOLT M20 X M10 1 1
2 1 129693-39250 PIPE, LUB. OIL 1 1
5 1 129673-39300 PIPE, LUB. OIL 1 1
6 1 129495-39350 STAY 1 1
7 1 129495-39360 CLAMP 1 1
8 1 23414-200000 GASKET 20, ROUND 8 8
9 1 23857-150000 JOINT BOLT 15 3 3
10 1 26106-060162 BOLT M 6X 16 PLATED 1 1
1 1 26756-060002 LOCK NUT 6 1 1
12 1 121252-39150 BOLT, PIPE JOINT 1 1
13 1 129474-39450 PIPE, LUB OIL 1 1
14 1 129693-39600 PIPE, LUB. OIL 1 1
15 1 129792-39610 JOINT, RUBBER 1 1
16 1 129472-39620 ELBOW 1 1
17 1 124413-39710 BOLT M 10 1 1
18 1 23000-025000 CLAMP 25 2 2
19 1 23414-100000 GASKET 10, ROUND 4 4
20 1 24314-000180 O-RING 4C P-18.0 1 1
21 1 26106-060162 BOLT M 6X 16 PLATED 2 2
1 1 1
1 1 1

26106-100252

BOLT M10X 25 PLATED

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4761 YoorR4761  19.LUB.OIL SYSTEM

. (A)=4JH3-HTE (D)=
Fig.19.LUB.OIL SYSTEM (B)=4JH3-DTE (E)=
(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R

Z
C
)

() M E (F)

REFER TO Fig.1

1 1 129470-35040 GASKET 1 1
2 1 129470-32000 PUMP ASSY, LUB. OIL 1 1
3 1 129150-32020 GASKET, L.O. PUMP 1 1
4 1 26450-060252 BOLT M 6X 25 4 4
5 1 129693-35130 GASKET 1 1
REFER TO Fig.?2 6 1 129150-35151 FILTER 80X80L 1 1
7 1 129693-35150 BRACKET ASSY, FILTER 1 1
8 2 129100-35140 STUD 1 1
9 2 129693-35170 BRACKET SET 1 1
11 3 23876-020000 PLUG 1/4 1 1
13 16 12 1415 12 2 121850-35200 SHIM SET 1 1
13 2 124223-35510 RETAINER 1 1
14 2 121850-35520 SPRING, VALVE 1 1
15 2 121850-35531 VALVE 1 1
16 2 23414-180000 GASKET 18, ROUND 1 1
17 1 26106-080202 BOLT M 8X 20 PLATED 1 1
18 1 26106-080502 BOLT M 8X 50 PLATED 2 2
19 1 129473-35091 PIPE ASSY, OIL INLET 1 1
20 1 22217-080000 SPRING WASHER 8 1 1
21 1 26106-080142 BOLT M 8X 14 PLATED 1 1
22 1 26106-080352 BOLT M 8X 35 PLATED 2 2
23 1 124413-39100 PUMP, OIL SUMP 1 1
24 1 43720-001220 PIPE 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4761 Yoor4761  20.COOLING SEA WATER PUMP

. (A)=4JH3-HTE (D)=
Fig.20.COOLING SEA WATER PUMP (B)=4JH3-DTE (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
®w ® © O ®» @
1 1 129670-42500  PUMP,SEA WATER 11
20 . o1 1 129670-42501  PUMP ASSY, C. WATER 101 R
d " (A=E/#20449) (B=E/#30455)
I 12 1 129670-42510  PUMP ASSY, C. WATER 1 1 N
(A=E/#20607) (B=E/#30529)
'PE'H’EV L0Us 3 2 129670-42530 __IMPELLER 11
4 2 X0146531 SHAFT 11
5 2 129670-42540  PLATE 11
6 2 129670-42520 _ COVER 11
(@ I 7 2 X0145680 WASHER T 1 Z
(A=E/#20607) (B=E/#30529)
8 2 X0504550 BOLT 4 4
I 81 2 119175-42620  SCREW 4 4 R
(A=FROM 1ST) (B=FROM 1ST)
9 2 X0506590 O-RING 11
15 0 2 X0508129 BEARING 2
I 1 2 X0520115 SEAL, MECHANICAL 11 z
- (A=E/#20607) (B=E/#30529)
12 2 X0519503 V-RING T 1
4 13 2 X0505526 LOCKNUT 11
14 2 X0529105 LIP SEAL 11
15 2 X0529530 LIP SEAL 11
16 2 X053421 CIRCLIP 11
17 2 129670-42580 _ KEY 11
18 2 X01357681 CONNECTION 11
19 2 X0534130 CIRCLIP 11
| 20 2 X0534105 CIRCLIP 11 A
(A=E/#20607) (B=E/#30529)
| 21 2 129670-42550 WASHAER 1 1 w
(A=E/#20607) (B=E/#30529)
I 2 2 129670-42560  MECHANICAL SHEEL 11 w
(A=E/#20607) (B=E/#30529)
REFER TO Fig.?2 | 23 2 129670-42570 CIRCLIP 1 1 w
(A=E/#20607) (B=E/#30529)
24 1 129670-42700  GEAR 11
25 1 129150-01881__ GASKET, (NON ASB.) 11
2 1 26106-080162  BOLT M 8X 16 PLATED 3 3
27 1 26306-080002  NUT 11
28 1 124240-01871  COVER, HO-P 11
29 1 26106-080162  BOLT M 8X 16 PLATED 3 3
30 1 26306-080002  NUT 11

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4761 Yoor4761 21.COOLING FRESH WATER PUMP
. (A)=4JH3-HTE (D)=
Fig.21.COOLING FRESH WATER PUMP (B)=4JH3-DTE (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY
®w ® © O ®» @
1 1 129470-42001 PUMP ASSY, C.F.WATER 1 1
| 1-1 1 129470-42002 PUMP ASSY, C.F.WATER 1 1
(A=E/#21623) (B=E/#31409)
2 2 129150-42320 O-RING 1 1
I 21 2 129054-42320 O-RING 1 1
(A=E/#21623) (B=E/#31409)
3 2 129470-42050 GASKET 1 1
| 31 2 129052-42050 GASKET 1 1
(A=E/#21623) (B=E/#31409)
4 2 129470-42310 GASKET 1 1
I 4-1 2 129052-42310 GASKET, OUTER 1 1
(A=E/#21623) (B=E/#31409)
5 2 124085-11690 PLUG NPT 3/8
| 5-1 2 23875-030000 PLUG PT3/8,STEEL 3 3
(A=E/#21623) (B=E/#31409)
6 2 129150-42300 PIPE, C. W. PUMP 1 1
7 1 25132-004600 V-BELT 1 1
8 1 26106-060102 BOLT M 6X 10 PLATED 4 4
9 1 26106-080552 BOLT M 8X 55 PLATED 2 2
10 1 26106-080602 BOLT M 8X 60 PLATED 1 1
1 1 26106-080652 BOLT M 8X 65 PLATED 1 1
YUVATAYY 12 1 129573-49540 COVER 1 1
CYLINDER BLOCK 5 13 1 129795-49551 GASKET, (NON-ASB.) 1 1
14 1 129470-49801 THERMOSTAT 1 1
15 1 129470-49810 GASKET, (NON-ASB.) 1 1
16 1 26106-080252 BOLT M 8X 25 PLATED 1 1
17 1 26106-080502 BOLT M 8X 50 PLATED 1 1
18 1 129150-42020 GASKET, C.W. PUMP 1 1
| 18-1 1 129486-42050 GASKET 1 1
(A=+2002.10) (B=*2002.10)
19 1 129550-42350 V-PULLEY(D=120) 1 1
20 1 129156-44760 WASHER 1 1
21 1 22217-080000 SPRING WASHER 8 1 1
22 1 129473-49310 JOINT 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4761 YoOoR4761 22.COOLING FRESH WATER COOLER

. A)=4JH3-HTE D)=
Fig.22.COOLING FRESH WATER COOLER Eaebe o
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
®w ® © O ®» @
1 1 129673-44900 EXCHANGER ASSY CFW 11
I 1-1 1 129693-44900 EXCHAGER ASSY CFW 11 N
(A=EH#21397) (B=E/#31309)
2 2 129673-44000 HEAT EXCHANGER ASSY 1 1
21 2 129693-44000 HEAT EXCHANGER ASSY 101 s
(A=E/#21397) (B=E/#31309)
4 3 27241-280000 PLUG 28 8 8
41 3 27241-280000 PLUG 28 4 4 K
(A=EH#21397) (B=E/#31309)
I 5 3 23894-030002 PLUG G3/8,HEX. 11 w
(A=EH21397) (B=E#31309)
I 6 3 23414-170000  GASKET 17, ROUND 11 w
(A=EH#21397) (B=E#31309)
I 7 3 124160-49480  JOINT, PIPE 101 w
(A=EH#21397) (B=E/#31309)
| 3 3 123325-49490 ELBOW 11 w
(A=EH21397) (B=E#31309)
9 2 129673-44400 _ CORE ASSY,COOLER 11
91 2 129693-44110  CORE ASSY, COOLER 1 1 S
(A=E/#21397) (B=E/#31309)
10 3 129673-44490  SEALING 2 2 w
(A=FROM 1ST) (B=FROM 1ST)
I 101 3 129673-44490  SEALING 2 2 z
(A=E/#21397) (B=E/#31309)
11 2 129673-44410  COVER 2 2
17-1 11l 2 129693-44400  COVER 2 2 s
(A=EH#21397) (B=E/#31309)
REFER TO Fig.7.8 » 24 I 13 3 129693-44420  GASKET 2 2 w
2~1inc.(2—1) ~ 8 (A=EH21397) (B=E#31309)
v 14 2 129670-44600 FILLER CMP 11
lPElR;EV 1ous 2inc.(2) ~ 4 I 141 2 129171-44600 FILLER ASSY 11 R
) (A=E/#21081) (B=E/#31003)
I 15 3 129107-44590  CAP, RADIATOR 11 w
(A=E#21081) (B=E/#31003)
16 2 120445-44640  GASKET 101
17 2 129673-44420 ELBOW 3 3
o171 2 123325-49490 ELBOW > 2 R
(A=E/#21397) (B=E/#31309)
18 2 120130-49350  COCK 1/4 11
I 181 2 119620-49290  COCK ASSY 1/4 11 N
(A=EH#20287) (B=E#30353)
21 2 24321-001000  O-RING 1A G-100.0 22
I 2 2 23414-170000  GASKET 17, ROUND 11 z
(A=E/#21397) (B=E/#31309)
| 23 2 23894-030002 PLUG G3/8,HEX. 1 1 z
(A=E#21397) (B=E/#31309)
24 2 26106-080252 BOLT M 8X 25 PLATED 8 8
25 2 26106-080162 BOLT M 8X 16 PLATED 4 4
2 1 129550-13110  GASKET, EXH.MANIFOLD 11
Py 27 1 128170-13600  STUD 4 4
: 28 1 129693-44310 BOLT(CFW COOLER 6 6
linc.2 ~ 256 29 1 23061-070300 PIPE 7X 300 1 1
30 1 23080-008000  CLAMP 8 101
31 1 26306-080002 NUT 22

++ CONTINUE ++
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4761 YoOoR4761 22.COOLING FRESH WATER COOLER

Fig.22.COOLING FRESH WATER COOLER (s pre .
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R

A B (© O E F)

128397-44500 TANK ASSY, RESERVE
128397-44510 BRACKET, SUB-TANK
124790-44560 PIPE, C. WATER

32
33

129670-44570 LABEL
23010-013000 CLAMP 13

35
36

B
NER|R R R
NER|R R R

REFER TO Fig.7.8

» 24

2-linc.(2-1) ~ 8

|F’ElRﬁE;WOUS 2inc.(2) ~ 4

4

linc.2 ~ 256

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4761 Yoor4761  23.COOLING SEA WATERPIPE

. A)=4JH3-HTE D)=
Fig.23.COOLING SEA WATERPIPE Eaebe o
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
REFER TO Fig. 13 = W ® © O 6 ®
- 7‘\ 1 1 129672-49010 PIPE, COOLING WATER 11
I 1-1 1 129673-49010 CSW PIPE(CLUTCH IN 11 R
(A=E/#20607) (B=E/#30529)
2 1 129693-49010 PIPE 1 1
I 2-1 1 129673-49040 CSW PIPE 11 R
(A=E/#20607) (B=E/#30529)
3 1 129693-49010 PIPE 11
I 3-1 1 129673-49040 CSW PIPE 11 R
REFER TO Fig. 11 (A=E/#20607) (B=E/#30529)
4 1 129672-49020 PIPE,COOLING WATER 1
I 41 1 129673-49020 CSW PIPE(CLUTCH OUT 11 R
(A=E/#20607) (B=E/#30529)
5 1 129698-49020 PIPE, COOLING WATER 101
6 1 129693-49040 CLAMP B 22
7 1 129693-49050 CLAMP CMP 2 2
9 2 127675-82650 SEAT 2 2
10 1 129673-49060 JOINT, 45 11
11 1 129474-49020 BEND 11
12 1 120130-49350 COCK 1/4 101
121 1 119620-49290 COCK ASSY 1/4 11 N
(A=E/#20287) (B=E/#30353)
13 1 124460-77680 RETAINER 1 1
14 1 23000-035000 CLAMP 35 8
| 141 1 129670-49500 HOSE CLIP 38 8 8 R
(A=E/#20955) (B=E/#30887)
S 25 15 1 23061-070300 PIPE 7X 300 11
* Taso—26 16 1 26106-080162 BOLT M 8X 16 PLATED 2 2
17 1 23000-022000 CLAMP 22 4 4
24 18 1 23072-040300 HOSE (13/20X300) 2 2
| 181 1 129673-49030 CSW PIPE 2 2 R
(A=E/#20607) (B=E/#30529)
OPTIONAL 19 1 129494-49050 PIPE 101
REFER TO Fig.17 | 191 1 129673-49070 PIPE,CSW(F) 11 R
REFER TO Fig.21 (A=E/#20929) (B=E/#30857)
20 1 129494-49060 PIPE 1 1
14 | 201 1 129673-49080 PIPE,CSW(F) 11 R
(A=E/#20929) (B=E/#30857)
21 1 23000-035000 CLAMP 35 4 4
7 | 211 1 129670-49500 HOSE CLIP 38 4 4 R
‘\® (A=E/#20955) (B=E/#30887)
22 1 43530-500570 JOINT 11
23 1 43662-025030 COCK ASSY, SEA WATER 11
24 1 129490-49070 JOINT 101
KMH4AH KM4 AR KBW2 1/ A7y 25 1 129171-49900 JOINT, RUBBER 1 1
FOR KMH4A FOR KM4A FOR KBW21 OPTIONAL 2 1 23000-035000 CLAMP 35 2 2
20 21 17 30 | 261 1 129670-49500 HOSE CLIP 38 2 2 R
(A=E/#20955) (B=E/#30887)
27 1 129673-49030 CSW PIPE 1
28 1 129673-49100 CSW PIPE 1
29 1 23072-040300 HOSE (13/20X300) 2
30 1 23000-022000 CLAMP 22 4 4

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4761 Yoor4761 24.COOLING FRESH WATER PIPE

. A)=4JH3-HTE D)=
Fig.24.COOLING FRESH WATER PIPE Eaebe o
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
REFER TO Fig. 11 ®w ® © O © @
REFER TO Fig. 11 1 1 127420-44560 PIPE 1 1
REFER TO Fig.13 2 1 129473-49310 JOINT 1 1
3 1 129693-44560 PIPE(OVER FLOW 1 1
4 1 194440-51620 CLAMP, WIRE HARNESS 2 2
5 1 194440-51620 CLAMP, WIRE HARNESS 1 1
6 1 194440-51620 CLAMP, WIRE HARNESS 1 1
7 1 121750-59890 CLAMP 140 1 1
8 1 23000-013000 CLAMP 13 4 4
9 1 23876-030000 PLUG PT3/8,SCREW 1 1
10 1 26106-060102 BOLT M 6X 10 PLATED 1 1
1 1 128695-44090 COCK PT1/8 1 1
| 11-1 1 129670-49290 COCK R1/8 ASSY 1 1 N
(A=E/#20381) (B=E/#30425)
12 1 129470-49200 JOINT 1 1
| 12-1 1 129673-49220 CFW PIPE 1 1 N
(A=E/#20607) (B=E/#30529)
13 1 129470-49220 RETAINER 1 1
14 1 129470-49240 JOINT 28 1 1
| 14-1 1 129673-49230 CFW PIPE 1 1 N
(A=E/#20607) (B=E/#30529)
16 15 1 129470-49250 PIPE, C. FRESH WATER 1 1
16 1 129693-49260 PIPE, COOLING WATER 1 1
I 16-1 1 129673-49210 CFW PIPE 1 1 N
(A=E/#20607) (B=E/#30529)
17 1 23000-035000 CLAMP 35 6 6
| 17-1 1 129670-49500 HOSE CLIP 38 6 6 R
(A=E/#20955) (B=E/#30887)

( 17
& Sy
= 7o)
N )
Py
'? TP SIS
13
11-1
S
('5 1
I=5i5
PREVIOUS

REFER TO Fig.8

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4761 Yoor4761  25.C.S.W.STRAINER(OPTIONAL)

. (A)=4JH3-HTE (D)=
Fig.25.C.S.W.STRAINER(OPTIONAL) (B)=43H3-DTE (€)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
— 7 4@ 1 1 129795-48800 STRAINER 1 1
2 2 XTST25S001 BODY 1 1
_— = 3 2 XTST25S002 BOLT M 8X125 11
4 2 XTST25S003 PIPE, OUTER 1 1
5 2 XTST25S004 PLUG M 8 1 1
— 3 6 2 XTST25S005 PACKING 1 1
7 2 26664-080002 CAP NUT M 8 1 1
8 2 XTST25S007 COVER 1 1
L5 @ 9 2 XTST25S008 PACKING 2 2
10 2 XTST25S009 FILTER 1 1
/O 1 2 24311-000060 O-RING 1A P-6.0 1 1
—11 12 1 1 1
1 2 2
1 2 2

N
N

23072-101000 HOSE (25/33X1000)
13 23000-041000 CLAMP 41
I 131 129670-49500 HOSE CLIP 38 R
1— (A=E/#20955) (B=E/#30887)
14 1 26116-080302 BOLT 8X30
g 15 1 26703-080002 NUT M 8 2 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4761

Fig.26.BILGE PUMP(STD)

E-—HASSY
MOTOR ASSY

YOOR4761 26.BILGE PUMP(STD)
(A)=4JH3-HTE (D)=
(B)=4JH3-DTE (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 977780-01210 PUMP(12V).BILGE 1 1

2 2 977780-01230 MOTOR ASSY(BILG PUMP 1 1

3 2 977780-01250 CONTROLLER 1 1

4 3 X8636008003 FUSE 1 1

5 2 X179100021X STRAINER 1 1

6 2 X179100100X PIPE ASSY 1 1

7 2 X0044021509 HOSE A 1 1

8 2 X199903800X SCREW KIT 1 1

9 2 977780-03000 INPELLER 1 1

::>>co

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4761 YOOR4761  27.BILGE PUMP(DX)

. (A)=4JH3-HTE (D)=
Fig.27.BILGE PUMP(DX) (B)=4JH3-DTE (E)=
(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R

E-HASSY
MOTOR ASSY

Z
C
)

() M E (F)

977780-01200 PUMP(12V).BILGE
977780-01230 MOTOR ASSY(BILG PUMP
977780-01240 CONTROLLER

X8636008003 FUSE
X179100011X STRAINER
X179100100X PIPE ASSY

X0044021509 HOSE A
X199903800X SCREW KIT
977780-03000 INPELLER

© o ~Nlo sl Nk
NN R
N I
N I

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4761 Yoor4761  28.FUEL INJECTION PUMP

. A)=4JH3-HTE D)=
Fig.28.FUEL INJECTION PUMP (BItaH3 DTE (o
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 121450-01560 STUD M 8X 22 1 1
2 1 129673-51250 RETAINER 1 1
3 1 129672-51900 FUEL INJ. PUMP ASSY 1

4 1 129698-51901 FUEL INJECTION PUMP 1
5 2 119171-59200 BOLT, PIPE JOINT 1 1
6 2 129693-67210 SPRING 1 1
7 2 119171-67200 SOLENOID, FUEL CUT 1 1
8 2 X1466584820 WIRE 1 1
9 1 24341-000500 O-RING 1A S-50.0 1 1
10 1 26106-080652 BOLT M 8X 65 PLATED 3 3
1 1 26106-080752 BOLT M 8X 75 PLATED 1 1
12 1 26106-100182 BOLT M10X 18 PLATED 1 1
13 1 26106-100222 BOLT M10X 22 PLATED 2 2
14 1 26216-080282 STUD M 8X 28 PLATED 3 3
15 1 26306-080002 NUT 3 3
16 1 26306-080002 NUT 5 5
17 1 121850-51960 O-RING, F.I.PUMP 1 1

| 18 1 129930-61950 CAP 1 1 w
(A=E/#20245) (B=E/#30345)
I 19 1 129930-61960 CAP 1 1 w
(A=E/#20245) (B=E/#30345)

20 1 129673-54030 BRACKET 1 1
21 1 129673-25900 GEAR, F.I. PUMP 1 1

4JH3-DTE

REFER TO Fig.?2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4761 Yoor4761  29.FUEL INJECTION VALVE

. A)=4JH3-HTE D)=
Fig.29.FUEL INJECTION VALVE EaraolE (B
(©)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
4JH3E-HTE ®w ® © O ®» @
1 1 72969253100  VALVE ASSY. F.INJECT 4
] 1 729672-53100  VALVE ASSY. F.INJECT 4 N
(A=EA#21461)
2 2 12069253000  NOZZL ASSY,F.INJECT 4
121 2 12967253000  NOZZL ASSY,F.INJECT 4 N
REFER TO Fig.7.8 (A=E#21461)
] 5 2 114250-53080  NUT, NOZZLE CASE 4
6 2 129100-53100  HOLDER ASSY, NOZZLE 4
9 2 11425053120 SPRING, NOZZLE 4
10 2 114250-53130  SEAT, NOZZLE SPRING 2
' 1 2 11425053140  PLATE, STOP 4
REFER TO Fig.7.8 12 2 11425053210 PIN 8
13 2 114250-53400  SHIM PACK 4
14 2 129470-11920  GASKET 4
15 1 720692-53100  VALVE ASSY. F.INJECT 4
16 2 129692-53000  NOZZL ASSY,F.INJECT 4
19 2 114250-53080  NUT, NOZZLE CASE 4
20 2 129100-53100 __ HOLDER ASSY, NOZZLE 4
23 2 11425053120 SPRING, NOZZLE 4
2 2 114250-53130  SEAT, NOZZLE SPRING 4
2 2 114250-53140 _ PLATE, STOP 4
% 2 11425053210 PIN 8
27 2 114250-53400  SHIM PACK 4
28 2 12947011920 GASKET 4

4JH3-DTE

19 '

¢
B

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4761 yoor4761  30.FUEL INJECTION PIPE

. A)=4JH3-HTE D)=
Fig.30.FUEL INJECTION PIPE (s pre (o
()= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
NO. 1 ™ ® () O ® ©
3 REFER TO Fig.7,8 1 1 122780-59100 RETAINER 6 6
| 1-1 1 122780-59100 RETAINER 4 4 K
g \ (A=E/#20245) (B=E/#30345)
TN 3 1 129693-59810 PIPE, FUEL INJECTION 1 1
| 3-1 1 129693-59811 PIPE, FUEL INJECTION 1 1 N
(A=E/#20426) (B=E/#30435)
7 1 129693-59820 PIPE, FUEL INJECTION 1
| 7-1 1 129693-59821 PIPE, FUEL INJECTION 1 1 N
(A=E#20426) (B=E/#30435)
11 1 129693-59830 PIPE, FUEL INJECTION 1 1
15 1 129693-59840 PIPE, FUEL INJECTION 1 1
19 1 129574-59950 SUPPORT 1 1
20 1 26106-060202 BOLT M 6X 20 PLATED 6 6
| 20-1 1 26106-060202 BOLT M 6X 20 PLATED 4 4 K
(A=E/#20245) (B=E/#30345)
21 1 26106-080122 BOLT M 8X 12 PLATED 1 1
22 1 26366-060002 NUT M 6 5 5
REFER TO Fig. 33 | 22-1 1 26366-060002 NUT M 6 4 4 K
(A=E#20017) (B=E/#30055)
| 22-2 1 26366-060002 NUT M 6 6 6 K
(A=E/#20245) (B=E/#30345)
| 23 1 26106-060102 BOLT M 6X 10 PLATED 1 1 w
(A=EA20017) (B=E/#30055)
@?9 | 24 1 129673-59950 CLAMP(F.I.LINE 1 1 W
20 (A=E#20017) (B=E/#30055)

19 %
/
/l;U‘/77‘D Vv
CYLINDER BLOCK
21

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4761 yoor4761  31.FUEL PIPE

. (A)=4JH3-HTE (D)=
Fig.31.FUEL PIPE (B)=43H3-DTE ®)-=
(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R

A B (© O E F)

1 1 129673-55650  BRAKET(FO-FILTER 2 2
2 1 119173-55700  RUBBER 101
3 1 129574-55800  STRAINER ASSY, FUEL 11
2 2 12957455730  SENSOR 11
5 2 12957455710  STRAINER 101
| 51 2 129574-55711 __ CARTRIDGE 11 N
(A=E/#20749) (B=E/#30729)
6 2 129574-55700  BODY ASSY, VALVE 101
1719 1718 17 19 17 7 3 121857-55750 _ PLUG 11
) 3 121857-55760  WASHER 11
9 2 12957455780  O-RING 101 w
(A=FROM 1ST) (B=FROM 1ST)
10 1 26216-100352  STUD M10X 35 PLATED 2 2
1 1 26306-100002  NUT 2 2
12 1 26716-100002 NUT 10 2 2
13 1 129470-59540  PIPE, FUEL OIL 1 1
I 131 1 129673-59121  PIPE, FUEL OIL 101 N
(A=E/#20238) (B=E/#30345)
14 1 119171-59910  JOINT, PIPE 11
15 1 23080-013000  CLAMP 13,HOSE 2 2
| 151 1 23000-016000  CLAMP 16 2 2 N
(A=E/#20238) (B=E/#30345)
16 1 23414-120000  GASKET 12, ROUND 101
| 161 1 22190-120002 __ SEAL WASHER 12 11 N
(A=E/#20635) (B=E/#30557)
17 1 124722-59050  CLAMP ¢ 8 8
05 — & | 171 1 23000-013000  CLAMP 13 9 9 N
(A=E/#20238) (B=E/#30345)
I 18 1 119593-59590 CLIP 11 z
(A=E/#20238) (B=E/#30345)
24— 19 1 12949559551  PIPE 3 3
I 191 1 129495-59553  PIPE, FUEL OIL 3 3 N
(A=E/#20238) (B=E/#30345)
N I 192 1 129270-59550  PIPE,FUEL OIL 3 3 R
9 (A=E/#20273) (B=E/#30345)
20 1 129693-59560 __ PIPE, FUEL RETURN 11
I 201 1 129693-59562  PIPE, FUEL OIL 11 N
(A=E/#20238) (B=E/#30345)
21 1 119593-59580  CAP 11
I 211 1 129270-59580  CAP 11 N
(A=E/#20238) (B=E/#30345)
25—43 2 1 129574-59990 __ JOINT 11
23 1 23414-120000  GASKET 12, ROUND 2 2
1231 1 22190-120002  SEAL WASHER 12 2 2 N
(A=E/#20635) (B=E/#30557)
24 1 12979559100  PIPE L4000 11
25 1 23000-016000  CLAMP 16 4 4
26 1 26106-080252 _ BOLT M 8X 25 PLATED 2 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4761 Yoor4761  32.FUEL TANK
. (A)=4JH3-HTE (D)=
Fig.32.FUEL TANK (B)=43H3-DTE ®)-=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

124070-59060 PIPE, FUEL OIL
124070-59130 PIPE, FUEL OIL
138603-59380 CAP NUT

23010-014000 CLAMP 14
83213-003012 TANK (30L), FUEL
105430-55041 CAP, FUEL TANK

o ~NUls N e
NP NN N R
B R N[R R e
B R N[R R e

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4761 yoor4761  33.ENGINE STOP DEVIC

. (A)=4JH3-HTE (D)=
Fig.33.ENGINE STOP DEVIC (B)=4JH3-DTE (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
T3y ®»n ® (€ O B ©

OPTIONAL 1 1 129693-67101  BRACKET 11

I 1-1 1 129693-67102 BRACKET 11 N
MT3-TYPE (A=E/#20245) (B=E/#30345)

2 1 105311-67200 RETAINER, JOINT 1 1

6 2 22242-000100 CIRCLIP 10 101

QL) 7 1 121574-86320 RETAINER 11

13 8 1 22414-250150 COTTER PIN 2.5X15 11

9 1 26022-050162 SCREW M 5X 16 2 2

D 10 1 26106-080122 BOLT M 8X 12 PLATED 2 2

| \ @ 11 1 41710-000410 CLAMP 1 1

12 1 128170-86500 MOUNT 101
1921 REFER TO Fig.10 | 121 1 128170-86501 REMOCON HEAD (MN 11 s

(A=E/#21257) (B=E/#31219)

13 1 41730-000681 MT-3 REMO-CON 11

14 1 41710-000380 CABLE L=4000 2 2

15 1 129470-86500 CABLE,REMO-CON.(7M) 2 2

16 1 129470-86250 JOINT 101

NN 17 1 128370-86280 CLEVIS 12SQ-48L 11

-TYPE 18 1 129470-86310 BRACKET 11

19 1 22113-060000  WASHER 6 11

14 20 1 22217-050000 SPRING WASHER 5 2 2

15 21 1 22217-080000 SPRING WASHER 8 1 1

2 1 22414-160100 COTTER PIN 1.6X10 101

23 1 26106-060162 BOLT M 6X 16 PLATED 22

S~ 24 1 26306-080002 NUT 11

25 1 26557-050082 SCREW M 5X 8 2 2

MV-TYPE 26 1 41710-000410 CLAMP 11

B

PREVIOUS

FTT3>

OPTIONAL

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4761 Yoor4761  34.STARTING MOTOR

. A)=4JH3-HTE D)=

Fig.34.STARTING MOTOR Graraote (-

(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 171008-77010 STARTER 1 1
2 2 171008-77500 COVER, REAR 1 1
3 2 171008-77510 HOUSING ASSY, GEAR 1 1
4 2 171008-77520 HOUSING, CENTER 1 1
5 2 171008-77400 ARMATURE ASSY 1 1
6 3 X2114255110 BALL BEARING 1 1
7 3 X2130350900 BALL BEARING 1 1
9 2 171008-77440 COIL ASSY, FIELD 1 1
10 3 171008-77450 SCREW, POLE CORE SET 4 4
1 3 171008-77460 BRUSH (+) 2 2
12 2 171008-77470 HOLDER ASSY, BRUSH 1 1
13 3 171008-77480 BRUSH (-) 2 2
14 3 171008-77490 SPRING, BRUSH 4 4
15 2 171008-77531 MAGNETIC SWITCH ASSY 1 1
16 2 171008-77540 LEVER SET, SHIFT 1 1
19 2 171008-77571 DUST COVER,(NON-ASB. 1 1
26 2 171008-77640 BOLT, THROUGH 2 2
27 2 171008-77650 PINION ASSY 1 1
28 3 171008-77660 SHAFT, PINION 1 1
29 3 171008-77670 STOPPER SET, PINION 1 1
33 3 X2114555500 CLUTCH ASSY 1 1
4 4  X2114955020 BALL BEARING 1 1
35 4 X2240410100 BALL BEARING 1 1
36 2 171008-77750 COVER, M TERMINAL 1 1
37 2 26106-060322 BOLT M 6X 32 PLATED 2 2
38 2 26106-060402 BOLT M 6X 40 PLATED 3 3
39 1 124550-77030 COVER, TERMINAL 1 1
40 1 26116-120302 BOLT M12X 30 PLATED 2 2
41 1 123310-77640 SWITCH, BATTERY 1 1
42 1 123325-77920 TERMINAL 2 2
43 1 123325-77930 TERMINAL 2 2
44 1 22724-800380 SCREW 8X 38 2 2

REFER TO Fig.3

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4761 YooR4761 35.GENERATOR(55A)

. A)=4JH3-HTE D)=

Fig.35.GENERATOR(55A) Graraote (-

(©= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R
A ® (€ »d 6B ¢
1 1 12977277200  GENERATOR(12V-55A) 11
20 2 2 XL15571001 ROTOR ASSY 101
3 3 124080-77490 __ BALL BEARING 11
2 2 XL15542001 STATOR ASSY I
5 2 XL155G6300 COVER ASSY, REAR 101
18 6 3 XL22553012 COVER, REAR 11
7 3 XL155G1315 REGULATOR ASSY,BRUSH 11
8 4 XL2255330 BRUSH ASSY 101 1

9 4 XL12013262 BRUSH 2 2
10 4 XTR1Z63 REGULATOR 11
1 4 XL2554318 CONDENCER ASSY 101
12 4 XL13513134 BOLT M5 2 2
18 13 3 XL2253320 DIODE ASSY 11
14 2 XL2253400 FRONT COVER ASSY 101
15 3 XL15014042 BEARING RETAINER 11
" 3 X6203BM BALL BEARING T 1
7 2 XL225G6500 PULLEY ASSY 101
18 2 XL15018015 BOLT, THROUGH 44
19 2 XL1501810 NUT ASSY, PULLEY 11
20 2 XL15028001 SCREW ASSY 101
21 1 120470-77330 __ ADJUSTER, BELT 11
2 1 12947077340  SPACER 11
23 1 22137-080000  WASHER 8, POLISHED 101
2 1 22137-100000_ WASHER 10,POLISHED 2 2
2 1 26106-080252  BOLT M 8X 25 PLATED 11
% 1 26116-101202  BOLT M10X120 PLATED 101
27 1 26716-100002 NUT 10 1 1

Remarks

1)INC. 9
@ (C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR4761 YOoOR4761 36.GENERATOR(80A:PREVIOUS)

. A)=4JH3-HTE D)=
Fig.36.GENERATOR(80A:PREVIOUS) Bramaore (@
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
| 1 1 119573-77201 ALTERNATER(12V-80A 1 1 z 1
(A=E/#20426) (B=E/#30435)
2 2 XL180G61000 ROTOR ASSY 1 1
3 3 119129-77320 BALL BEARING 1 1
4 2 XL180120000 STARTER ASSY 1 1
21 5 2 XL180G63006 COVER ASSY, REAR 1 1
6 3 XL180G13012 COVER, REAR 1 1
7 3 XL180G43150 BRUSH ASSY,REGULATOR 1 1
8 4 XL155G1330 BRUSH ASSY 1 1 2
9 4  XL225G1325 BRUSH SET 2 2
10 4 124080-77390 REGULATOR ASSY 1 1
1 4 X1225431800 CONDENSER 1 1
21 12 4 12408077520  BOLT M5 2 2
13 3 XL180832000 DIODE ASSY 1 1
14 3 119129-77250 WIRE 1 1
15 4 119129-77260 CLAMP,LEAD WIRE 1 1
16 2 XL235340110 COVER ASSY, FRONT 1 1
17 3 XL150M14041 RETAINER 1 1
18 3 X6303BM000O BALL BEARING 1 1
19 3 119129-77930 SCREW KIT 1 1
20 2 XL180G85001 PULLEY ASSY 1 1
21 2 119129-77890 BOLT, THROUGH 4 4
22 2 119129-77900 NUT ASSY, PULLEY 1 1
23 1 129470-77330 ADJUSTER, BELT 1 1
24 1 129470-77340 SPACER 1 1
25 1 26716-100002 NUT 10 1 1
26 1 22137-080000 WASHER 8, POLISHED 1 1
27 1 22137-100000 WASHER 10,POLISHED 2 2
28 1 26106-080252 BOLT M 8X 25 PLATED 1 1
29 1 26106-080652 BOLT M 8X 65 PLATED 1 1
30 1 26116-101202 BOLT M10X120 PLATED 1 1

REFER TO Fig.21

Remarks
(1)INTERCHANGEABILITY IS <N> WITH
FIG.37 REF.NO.1.

2)INC. 9
@ (C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR4761 YOoOR4761  37.GENERATOR(80A:NEW)

. A)=4JH3-HTE D)=

Fig.37.GENERATOR(80A:NEW) EaraolE (B

(©= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R
A ® (€ »d 6B ¢
1 1 11957377200 GENERATOR (12V-80A T 1 w
(A=E}#20426) (B=E/#30435)
2 2 XL1805100 ROTOR ASY 11
3 3 X620INC BALL BEARING T 1
4 2 XL1801200 STATOR ASY 11
19 5 2 XL1809300 COVER ASSY, REAR 11
5 3 XL1805301 COVER, REAR T 1
7 3 XL1556315 REGULATOR ASSY,BRUSH 11
8 4 XL2255320 DIODE 1225-5320 11 1

9 4 XL1801335 BRUSH 2 2
10 4 XTR1Z63 REGULATOR 11
20 1 4 XL2251318 CONDENCER ASSY 11
» 2 4 119129-77940  BOLT(MS 2 2
13 3 XL1808320 DIODE ASY 11
14 2 XL23534011 COVER ASSY, FRONT 11
5 3 XL150M14041  RETAINER T 1
16 3 X6303BM BALL BEARING 6303B 11
7 3 XL15028001 SCREW ASSY 11
5 2 XL1805500 PULLEY ASSY T 1
19 2 XL18018015 THROUGH BOLT 4 4
20 2 XL1501810 NUT ASSY, PULLEY 11
2 1 129670-77340  SPACER,GENERATOR 1 1
2 1 129670-77430  ADJUSTER, BELT 11
s 23 1 22137-080000  WASHER 8, POLISHED 11
2 1 22137-100000  WASHER 10,POLISHED 2 2
2 1 26106-080252  BOLT M 8X 25 PLATED 11
2 1 26106-100302 BOLT M10X 30 PLATED 11
2 1 26106-100752  BOLT M10X 75 PLATED T 1
25 28 1 26106-080652  BOLT M 8X 65 PLATED 11

REFER TO Fig.21

REFER TO Fig.21

27

Sxi// /' // 5/ ! 7 /' |

Remarks

1)INC. 9
@ (C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR4761 Yoor4761  38.WIRE HARNESS & SENSOR

. (A)=4JH3-HTE (D)=
Fig.38.WIRE HARNESS & SENSOR (B)=4JH3-DTE (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
P/C NEWS No ZYO0R4761—|| ) B) (€) (D) E) (F)

PUBLISHED:2004/8

1 1 194250-51660  BAND 250 11
97 % % 2 1 129574-77911  HARNESS, WIRE 11
3 1 124770-77940  PROTECTOR 11
w b8 559 FACERT< 4 1 124070-77950  CLAMP 11
29 32 20 FITTING TO CLUTCH 5 1 22137-080000 WASHER 8, POLISHED 11
30 21 % ]g\ﬁ 6 1 22217-080000____ SPRING WASHER 8 11
- 7 1 26106-080162  BOLT M 8X 16 PLATED 11
PREVIOUS 19 vf 8 1 124060-39451  SENDER, OIL PRESSURE 11
0 ) \ozy 8-1 1 124060-39452  SENDER,OIL PRESSURE 11 N
3 SRRk Q—f (A=E/#20607) (B=E/#30529)
PP e 9 1 128170-91160  SENSOR, TACHOMETER 11
OFTIONAL 8 ® 10 1 120130-91370____ SWITCH, THERMO(100C 11
11 1 23876-010000  PLUG PT1/8,SCREW 11
I 12 1 43580-500680  DAMPER PT1/8 11
o‘ CYLINDER BLOCK 13 1 129490-77910 RELAY, STARTER 1 1
< REFER TO Fig.1.2 I 131 1 119575-77510  RELAY, STARTER 1 1 FE 2
(A=*2004.06) (B=*2004.06)
12 14 1 129573-77951 __ BRACKET 11
SN 15 1 129573-77960  HARNESS, WIRE 11
STARTING MOTOR e . 16 1 26106-060082  BOLT M 6X 8 PLATED 2 2
oo Ak TFoLD | 161 1 26106-060202 _ BOLT M 6X 20 PLATED 2 2 Fo2
REFER TO Fig.14 (A=*2004.06) (B=*2004.06)
17 1 26106-100162  BOLT M10X 16 PLATED 2 2
9 18 1 120270-77101___ SWITCH 11
o Z iy 19 1 129570-77960  HARNESS, WIRE 11
» 8%&% 19A 1 177074-06350 HARNESS, WIRE 1 1 1
ATV 20 1 123482-39670  DAMPER 11
P OPTIONAL 21 1 144626-91560 SENDER UNIT 1 1
FLYWHEEL HoUSING & g : 211 1 119773-91500  SENDER UNIT 101 N
REFER TO Fig.5 99 (A=*1997.07) (B=*1997.07)
7 ! ' %7 212 1 119773-91501 _ SENDER UNIT T 1 N
e A N (A=E/#20929) (B=E/#30857)
2 3 @ AR ) 22 1 144626-91570_ SENDER UNIT 11
% REFER TO Fig.?27 23 1 129574-77980 HARNESS. 1 1
\ 24 1 124617-91850 RELAY 11
FIARA—NND T 2BAERTA (AT 3Y) 24-1 1 119773-91850 RELAY 11 R
;LET:WEHREE#OH%UFQI‘N? 2 PLACE EXQRESSION (OPTIONAL) (A=E1#20607) (B=E/#30529)
” 25 1 129574-91560  SENDER UNIT 11
& 24 25-1 1 129574-91561  SENDER UNIT 11 R
(A=E/#21397) (B=E/#31309)
L?R’EV[OUS 26 1 129574-91570  SENDER UNIT 101
27 1 128391-77720 _ HARNESS, WIRE(6M 11
p4—] 28 1 129574-77710  HARNESS, WIRE(4M) 11
@ 29 1 129574-77720  HARNESS, WIRE(6M) 11
30 1 129574-77740  HARNESS,10M 11
@725 %—25 31 1 22217-060000  SPRING WASHER 6 2 2
32 1 129670-77990  ADAPTER(CONNECTOR 101 w
(A=E/#21756) (B=E/#31449)
| 3 1 183350-55130  WASHER 2 2 w2
(A=*2004.06) (B=*2004.06)
Remarks
(1)KMH4A

(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.13-1,16-1,

33. )
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR4761

Fig.39.WIRE HARNESS(EARTH FLOAT TYPE)

o 12

R Uy gTOYs
©J  CYLINDER BLOCK

19

BRV=AHR— K~
SUCTION MANIFOLD
REFER TO Fig.10

; ?T/iF?T/E_JRBB °
10 Q7 5 QP
3 \/\ B
e |
IS4 KA — NS -
FLYWHEEL HOUSING ®
REFER TO Fig.3 N

ITVIVN—RR
ENGINE HARNESS

NL>3dwo

IO
NE © DRAIN COCK

ENGI

TSARA=INNDTI T
FLYWHEEL HOUSING
REFER TO Fig.3

Cvwy =1
RO S5 — NPT

FLYWHEEL HOUSING

22

(A=E/#21397)

1

(B=E/#31309)
126630-91570

Yoor4761  39.WIRE HARNESS(EARTH FLOAT TYPE)
(A)=4JH3-HTE (D)=
(B)=4JH3-DTE (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 129590-59200 CLAMP 1 1

2 1 194555-62750 RUBBER, CUSHION 1 1

3 1 129574-77820 HARNESS, WIRE 1 1

4 1 124770-77940 PROTECTOR 1 1

5 1 124070-77950 CLAMP 1 1

6 1 22137-080000 WASHER 8, POLISHED 1 1

7 1 22217-080000 SPRING WASHER 8 1 1

8 1 26106-080142 BOLT M 8X 14 PLATED 2 2

9 1 26716-080002 NUT M 8 2 2

10 1 128170-91160 SENSOR, TACHOMETER 1 1

1 1 129570-91320 SWITCH, THERMO(100C 1 1

12 1 126630-91591 SWITCH,OIL PRESSURE 1 1

13 1 23876-010000 PLUG PT1/8,SCREW 1 1

14 1 43580-500680 DAMPER PT1/8 1 1

15 1 129570-77920 STARTER RELAY 1 1

16 1 129573-77951 BRACKET 1 1

17 1 129573-77960 HARNESS, WIRE 1 1

18 1 26106-060082 BOLT M 6X 8 PLATED 2 2

19 1 26106-100162 BOLT M10X 16 PLATED 2 2

20 1 123482-39670 DAMPER 1 1

21 1 126630-91560 SENDER UNIT 1 1

| 21-1 1 119773-91520 SENDER UNIT 1 1 R

[N
[N

SENDER UNIT

23

1

22217-060000

SPRING WASHER 6

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4761 Yoor4761  40.INSTRUMENT PANEL(B-TYPE)

. A)=4JH3-HTE D)=

Fig.40.INSTRUMENT PANEL(B-TYPE) Eaebe o

()= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R
1 ™ ® () O ® ©
1 1 124411-91190 PANEL ASSY, INSTRUM 1 1
| 1-1 1 124411-91191 PANEL ASSY, INSTRUM 1 1 N
(A=E/#21461) (B=E/#31329)
2 2 104271-91351 BUZZER 1 1
3 2 128170-91310 SWITCH, LAMP 1 1
4 2 127412-91250 SWITCH W/KEY 1 1
5 3 123482-91291 KEY, SWITCH 1 1
6 3 26716-050002 NUT M & 10 10
7 3 22217-050000 SPRING WASHER 5 10 10
8 3 127620-91820 COVER 1 1
9 2 128170-91020 GASKET 1 1
10 2 128170-91031 HARNESS, WIRE 1 1
11 3 194151-55820 BULB 12V-3.4W 3 3
12 2 128170-91810 SCREW M5 6 6
13 2 128170-91820 WASHER 5 6 6
14 2 128170-91830 PLATE NUT M5 6 6
15 2 128696-91100 TACHOMETER 1 1
16 2 124411-91010 BODY, PANEL 1 1
17 2 129470-91190 STOPPER 1 1
| 18 1 129574-77860 HARNESS ADAPTER 12V 1 1 yA
(A=E/#21461) (B=E/#31329)
19 1 127610-77710 HARNESS, WIRE(3.8M) 1 1
20 1 119171-77701 HARNESS, WIRE(6M

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4761 Yoor4761  41.INSTRUMENT PANEL(C:PREVIOUS)

. A)=4JH3-HTE D)=
Fig.41.INSTRUMENT PANEL(C:PREVIOUS) Eaebe o
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
®w ® (© O E F
1 1 129470-91100 PANEL ASSY, INSTRUM 1 1
| 1-1 1 129470-91101 PANEL ASSY,INSTRUM 1 1 S
(A=E/#20449) (B=E/#30455)
] 1-2 1 129470-91101 PANEL ASSY,INSTRUM 1 1 z 1
(A=E#21461) (B=E/#31329)
2 2 127410-91590 PACKING 2 2
3 2 121575-91250 SWITCH W/KEY 1 1
4 3 123482-91291 KEY, SWITCH 2 2
5 3 127620-91820 COVER 1 1
6 2 129470-91150 HARNESS, WIRE 1 1
7 2 127620-91830 CAP 4 4
8 2 129470-91190 STOPPER 1 1
9 2 129470-91180 BODY, PANEL(C-TYPE) 1 1
10 2 46150-003610 BOX, FUSE 1 1
1 3 124617-91990 FUSE (3A) 3 3
12 2 157854-04300 HOUR METER 1 1
13 2 127410-91510 BRACKET 3 3
14 2 127410-91520 WASHER 8 8
15 2 127410-91530 SCREW 8 8
16 2 127410-91580 PACKING, RUBBER 2 2
17 2 127410-91550 GASKET, RUBBER 1 1
18 2 129470-91170 TACHOMETER 1 1
19 2 127410-91560 GASKET, RUBBER 1 1
20 2 127410-91570 BRACKET 1 1
21 2 124617-91920 BULB 1 1
22 2 127410-91580 PACKING, RUBBER 1 1
23 2 124617-91840 THERMOMETER 1 1
24 2 127410-91590 PACKING 1 1
25 2 124617-91980 BULB 6 6
26 2 127410-91600 LENS 1 1
27 2 127410-91610 RETAINER 1 1
28 2 127410-91620 BODY, PILOT BOX 1 1
29 2 127410-91630 SCREW 3 3
30 2 127620-91790 SWITCH 2 2
31 3 127620-91780 CAP 2 2
32 2 129470-91160 GAUGE, OIL PRESSURE 1 1
I 321 2 129470-91161 METER 1 1 S
(A=E/#20449) (B=E/#30455)
33 1 22717-410160 SCREW 4.1X16 2 2
| U 1 129574-77860 HARNESS ADAPTER 12V 1 1 z
(A=E#21461) (B=E/#31329)
35 1 127610-77710 HARNESS, WIRE(3.8M) 1 1
36 1 119171-77701 HARNESS, WIRE(6M 1 1
37 1 127620-91500 SCREW 4 4
38 1 127620-91510 WASHER 8 8
39 1 127410-91680 BRACKET, PANEL 2 2
40 1 127620-91560 WASHER 4 4
41 1 127620-91550 NUT 4 4
2 1 127620-91570 SCREW 4 4
43 1 127620-91580 WIRE 1 1
44 1 124617-91900 BUZZER 1 1

Remarks
(1)INTERCHANGEABILITY IS <N> WITH

FIG.42 REF.NO.1. .
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR4761 YooR4761  42.INSTRUMENT PANEL(C:NEW)

. A)=4JH3-HTE D)=
Fig.42.INSTRUMENT PANEL(C:NEW) Eaebe o
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
| 1 1 129470-91102 PANEL ASSY,INSTRUM 1 1 w
(A=E/#21461) (B=E/#31329)
| 1-1 1 129470-91103 PANEL ASSY,INSTRUM 1 1 F 1
(A=E/#21756) (B=E/#31449)
2 2 121575-91250 SWITCH W/KEY 1 1
3 3 123482-91291 KEY, SWITCH 2 2
4 3 127620-91820 COVER 1 1
5 2 129171-91880 HARNESS,WIRE 1 1
6 2 127620-91830 CAP 4 4
7 2 129470-91190 STOPPER 1 1
8 2 129470-91180 BODY, PANEL(C-TYPE) 1 1
9 2 46150-003620 FUSE 1 1
10 3 124617-91990 FUSE (3A) 3 3
1 2 127410-91590 PACKING 2 2
12 2 157854-04300 HOUR METER 1 1
13 2 127410-91510 BRACKET 3 3
14 2 127410-91520 WASHER 8 8
15 2 127410-91530 SCREW 8 8
16 2 127410-91580 PACKING, RUBBER 2 2
17 2 127410-91550 GASKET, RUBBER 1 1
18 2 129470-91170 TACHOMETER 1 1
19 2 127410-91560 GASKET, RUBBER 1 1
20 2 127410-91570 BRACKET 1 1
21 2 124617-91920 BULB 1 1
22 2 127410-91580 PACKING, RUBBER 1 1
23 2 124617-91840 THERMOMETER 1 1
24 2 127410-91590 PACKING 1 1
25 2 194555-55820 BULB 12V-1.7W 6 6
26 2 127410-91600 LENS 1 1
27 2 127410-91610 RETAINER 1 1
28 2 127410-91620 BODY, PILOT BOX 1 1
29 2 127410-91630 SCREW 3 3
30 2 127687-91790 SWITCH 2 2
31 3 127620-91780 CAP 2 2
32 2 129470-91161 METER 1 1
33 1 127620-91550 NUT 4 4
4 1 127620-91570 SCREW 4 4
35 1 124617-91900 BUZZER 1 1
36 1 22717-410160 SCREW 4.1X16 1 1
37 1 127620-91580 WIRE 1 1
38 1 127620-91500 SCREW 4 4
39 1 127620-91510 WASHER 8 8
40 1 127410-91680 BRACKET, PANEL 2 2
41 1 127620-91560 WASHER 4 4
| 42 1 129670-77990 ADAPTER(CONNECTOR 1 1 w
(A=E/#21756) (B=E/#31449)

Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH REF.NO.42. .
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR4761 Yoor4761  43.PANEL(B:NEW TYPE)

. A)=4JH3-HTE D)=

Fig.43.PANEL(B:NEW TYPE) (s pre (o

(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 129574-91130 PANEL ASSY, INSTRUM 1 1
2 2 129574-91200 METER, TACHO./HOUR 1 1
3 2 129574-91870 WIRE 1 1
4 2 124617-91980 BULB 5 5
5 2 128391-91260 BOX ASSY, LAMP 1 1
6 2 120130-91860 WIRE 1 1
7 2 127687-91870 BOLT 6X 35 6 6
8 2 129170-91650 COVER 1 1
9 2 129574-91410 BRACKET 1 1
10 2 121575-91250 SWITCH W/KEY 1 1
1 2 123482-91291 KEY, SWITCH 1 1
12 2 104271-91352 BUZZER 1 1
13 2 129170-91800 SWITCH 1 1
14 2 129574-91780 CAP 2 2
15 2 129574-91790 SWITCH 1 1
16 2 129470-91190 STOPPER 1 1
17 2 129170-91810 BLIND 1 1
18 2 128391-91930 PANEL 1 1
19 2 129574-91620 COVER 1 1
20 2 129574-91420 BRACKET 1 1
21 2 129574-91720 GASKET 1 1
22 2 128391-91640 COVER 1 1
23 2 128391-91440 PLATE 1 1
24 2 128391-91740 GASKET 1 1
25 2 129170-91610 COVER 1 1
26 2 129574-91710 GASKET 1 1
27 2 129574-91750 GASKET 1 1
28 2 129574-91770 KNOB 2 2
29 2 129574-91650 COVER 1 1
30 2 127692-91410 SCREW 8 8
31 2 127692-91440 SCREW 4 4
32 2 127692-91450 SCREW 2 2
33 2 129570-91850 HARNESS,MAIN WIRE(B 1 1
34 3 124617-91990 FUSE (3A) 1 1
35 2 128391-91700 PACKING 1 1
36 2 127687-91880 WASHER 6 6
37 2 129574-91760 BLIND 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4761 Yoor4761  44.PANEL(C:NEW TYPE:PREVOUS)

. A)=4JH3-HTE D)=
Fig.44.PANEL(C:NEW TYPE:PREVOUS) Eaebe o
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
®w ® (© O E F
1 1 129574-91160 PANEL ASSY, INSTRUM 1 1
| 1-1 1 129574-91161 PANEL ASSY,INSTRUM 1 1 S
(A=E/#20449) (B=E/#30455)
] 1-2 1 129574-91161 PANEL ASSY,INSTRUM 1 1 z 1
(A=E/#21081) (B=E/#31003)
2 2 129574-91200 METER, TACHO./HOUR 1 1
3 2 129574-91870 WIRE 3 3
4 2 124617-91980 BULB 8 8
5 2 129574-91210 METER 1 1
6 2 129574-91220 METER 1 1
| 6-1 2 129574-91221 METER 11 S
(A=E/#20449) (B=E/#30455)
7 2 129470-91190 STOPPER 1 1
8 2 129170-91260 BOX ASSY, LAMP 1 1
9 2 129170-91860 WIRE W/BULB 1 1
10 2 129170-91810 BLIND 1 1
1 2 129170-91650 COVER 1 1
12 2 129574-91410 BRACKET 1 1
13 2 121575-91250 SWITCH W/KEY 1 1
14 2 123482-91291 KEY, SWITCH 1 1
15 2 104271-91352 BUZZER 1 1
16 2 129170-91800 SWITCH 1 1
17 2 129574-91780 CAP 2 2
18 2 129574-91790 SWITCH 1 1
19 2 129574-91890 WIRE 1 1
20 2 129170-91930 PANEL 1 1
21 2 129574-91620 COVER 1 1
22 2 129574-91420 BRACKET 1 1
23 2 129574-91720 GASKET 1 1
24 2 129574-91630 COVER 2 2
25 2 129574-91430 BRACKET 2 2
26 2 129574-91730 GASKET 2 2
27 2 129574-91640 COVER 1 1
28 2 129574-91440 BRACKET 1 1
29 2 129574-91740 GASKET 1 1
30 2 129170-91610 COVER 1 1
31 2 129574-91710 GASKET 1 1
32 2 129574-91750 GASKET 1 1
33 2 129574-91770 KNOB 2 2
34 2 129574-91650 COVER 1 1
35 2 127692-91410 SCREW 16 16
36 2 127692-91440 SCREW 4 4
37 2 127692-91450 SCREW 2 2
38 2 129170-91850 HARNESS, WIRE 1 1
39 3 124617-91990 FUSE (3A) 1 1
40 2 127687-91880 WASHER 6 6
41 2 127687-91870 BOLT 6X 35 6 6
42 2 129574-91760 BLIND 1 1

Remarks
(1)INTERCHANGEABILITY IS <N> WITH

FIG.45 REF.NO.1. .
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR4761 Yoor4761  45.PANEL(C:NEW TYPE:NEW)

. A)=4JH3-HTE D)=

Fig.45.PANEL(C:NEW TYPE:NEW) Eaebe o

(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
| 1 1 129574-91162 PANEL ASSY,INSTRUM 1 1 w
(A=E/#21081) (B=E/#31003)

2 2 198451-78680 CLAMP,CORD 2 2
3 2 129470-91191 BOX ASSY,SW 1 1
4 2 129574-91200 METER, TACHO./HOUR 1 1
5 2 129574-91210 METER 1 1
6 2 129574-91222 METER 1 1
7 2 123482-91291 KEY, SWITCH 1 1
8 2 127692-91410 SCREW 16 16
9 2 129574-91420 BRACKET 1 1
10 2 129574-91430 BRACKET 2 2
1 2 127692-91440 SCREW 4 4
12 2 129574-91440 BRACKET 1 1
13 2 127692-91450 SCREW 2 2
14 2 129170-91610 COVER 1 1
15 2 129574-91620 COVER 1 1
16 2 129574-91630 COVER 2 2
17 2 129574-91640 COVER 1 1
18 2 129170-91650 COVER 1 1
19 2 129574-91650 COVER 1 1
20 2 129574-91710 GASKET 1 1
21 2 129574-91720 GASKET 1 1
22 2 129574-91730 GASKET 2 2
23 2 129574-91740 GASKET 1 1
24 2 129574-91750 GASKET 1 1
25 2 129574-91760 BLIND 1 1
26 2 129574-91770 KNOB 2 2
27 2 129170-91850 HARNESS, WIRE 1 1
28 3 124617-91990 FUSE (3A) 1 1
29 2 129170-91860 WIRE W/BULB 1 1
30 2 129574-91870 WIRE 1 1
31 2 129170-91890 WIRE 1 1
32 2 129170-91930 PANEL 1 1
33 2 124617-91980 BULB 7 7
34 2 127687-91880 WASHER 6 6
35 2 127687-91870 BOLT 6X 35 6 6
36 2 XYMO0234001N BOX ASSY, LAMP 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4761 YOOR4761 46.CLUTCH

. A)=4JH3-HTE D)=
Fig.46.CLUTCH EB;:ZUHS-DTE EE)):
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
| 1 1 129473-81001 CLUTCH ASSY. 1=1.47 1 1 w
(A=E/#20055) (B=E/#30114)
2 1 129473-81012 CLUTCH ASSY. 1=2.14 1 1
3 1 129473-81022 CLUTCH ASSY. 1=2.63
I 4 1 129473-81032 CLUTCH ASSY. 1=3.30 1 1 w
(A=E/#20055) (B=E/#30114)
5 1 129673-81010 MARINE GEAR 1=2.04 1 1
6 1 129673-81020 MARINE GEAR 1=2.45 1 1
7 1 129474-81011 CULTCH ASSY 1=2.17 1 1
8 1 129474-81021 CLUTCH CMP 1 1
9 1 26106-100302 BOLT M10X 30 PLATED 8 8
10 1 26226-100222 STUD M10X 22 PLATED 2 2
1 1 26716-100002 NUT 10 2 2

Remarks
THIS FIGURE ARE NOT ILLUSTRATED.

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR4761

Fig.47.CUPRING

T=NhvTUY
TAPER COUPLING

Yoor4761  47.CUPRING
(A)=4JH3-HTE (D)=
(B)=4JH3-DTE (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 26106-100322 BOLT M10X 32 PLATED 4 4

2 1 26706-100002 NUT M10 4 4

3 1 26756-080002 LOCK NUT M 8 PLATED 1 1

4 1 48110-032411 SCREW 1 1

5 1 129473-85900 COUPLING 1 1

6 1 129470-85900 COUPLING 1 1

7 1 26106-100322 BOLT M10X 32 PLATED 4 4

8 1 26706-100002 NUT M10 4 4

9 1 129470-83750 COUPLING 1 1

1 2 26450-120402 BOLT M12X 40 6 6

12 1 26106-100322 BOLT M10X 32 PLATED 4 4

13 1 26706-100002 NUT M10 4 4

14 1 129473-85910 COUPLING 1 1

ANLV=RhyTUVYT
STRAIGHT COUPLING

AUYNAYTUDT
SLIT COUPLING

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4761

Fig.48.TOOL

YOOR4761 48.TOOL
(A)=4JH3-HTE (D)=
(B)=4JH3-DTE (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 129270-92100 TOOL BOX SET 1 1

3 2 129270-92650 DRIVER 1 1

4 2 129270-92690 SPANNER SET 1 1

5 3 129270-92610 SPANNER 10X13 1 1

6 3 129270-92620 SPANNER 12X14 1 1

7 3 129270-92630 SPANNER 17X19 1 1

8 3 129270-92640 SPANNER 22X24 1 1

9 1 129470-92300 TOOL ASSY. 1 1

10 2 129470-92310 RETAINER(A,F.I.VALVE 1 1

1 2 129470-92320 RETAINER(B,F.I.VALVE 1 1

12 2 26716-120002 NUT 12 1 1

AT 3>
OPTIONAL

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



